SPORTON LAB.

FCC RF Test Report

Report No. : FGO9N0608

LTE Band 25

Lowest Channel / 1.4MHz /| QPSK

Lowest Channel / 1.4MHz / 16QAM

Date: 29.NOV.2016 11:37.14

pectrum 3 pectrum 2
Ref Level 26.20 cbm  Offset 620 0B = RBW 30 khz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 1.0507 GHz 1001 pts Span 2.8 MHz CF 1.8507 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L BS08175 GHz 16.00 dam ML L 1850465 GHz 15.11 dam
T 1 1.BSOLE1TS GHz 8.53 dBm Oce Bw 1.099300699 MHz TL L 1.B5015455 GHz 6.62 dBm Oce Bw 1.090909091 MHz
T2 1 185125105 GHz 8.35 dam T2 1 185134545 GHz 8.17 dam
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Date: 29, NOV 2019 11:37:35

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date: 29.NOV.2016 11:38115

rum s
Ref Level 26.20 dbm  Offset 620 0b @ RBW 30 khz ReflLevel 26.20 dbm  Offset 6.20 OB & RBW 30 kiHz,
o att 30d8 SWT 63.2ps @ VBW 100kHz Mode Auta FFT o att 30dE SWT  63.2 ps @ VBW 100 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
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CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.BBO0783 GHz 15.93 dam ML L 18795923 GHz 14,99 dam
T 1 1.B7945455 GHz 8.75 dBm Oce Bw 1.093706294 MHz TL L 1.87946014 GHz 8.84 dBm Oce Bw 1.093706294 MHz
T2 1 1 BBOS4H25 GHz 9.18 dam T2 1 1.88055385 GHz 7,94 dam
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Date: 29, NOV 2019 11:38:35

Highest Channel / 1.4MHz /| QPSK

Highest Channel / 1.4MHz / 16QAM

rum

Ref Level 26.20 dém  Offset 6,20 db & RBW 30 kHz

Ref Level 26.20 dém  Offset 6.20 dB & RBW 30 kHz
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Date: 29.NOV.2018 113815

o Att 30de SWT 63.2us @ VBW 100kHz Mode Auto FFT I Att 30de SWT 632 ps @ YBW 100 khz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 1.9143 GHz 1001 pts Span 2.8 MHz CF 1.9143 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 15143783 GHz 17.35 dém ML 1.5139839 GHz 14.79 dBm
TL 1 1.91374615 GHz 8.01 dém Oce Bw 1.102097902 MHz TL 1 1.91375175 GHz 5.66 dBm Oce Bw 1.093706294 MH2
T2 1 151484825 GHz 9.02 dém T2 1 1.51484545 GHz 7.80 dBém

L I ]

DCate: 20 NOV.2019 11:29:35
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25

Lowest Channel / 3MHz /| QPSK

Lowest Channel / 3MHz / 16QAM
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Ref Level 26.20 cbm  Offset 620 0B = RBW 100 kHz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.22 dBm) ™M1[1] 16.02 dBm)
20 ~ 185075670 GHz| 20 185039110 GHz
Tq}- Eadds 2.721278721 MHz| v o O v, N T2 2.721278721 MHz|
10d 10d
f !
I i
od Y
-10 / i
/ \
e Y ~
20 dBm_— e “ e 7 aaev
e
a0
40 di -40 de
50 df 50 d
60 -60
<70 df =70 di
CF 1.0515 GHz 1001 pts Span 6.0 MHz CF 1.8515 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L BS07567 GHz 17.22 dam ML 18503911 GHz 16.82 dam
T1 1 1.B5013936 GHz 10.16 dBm Oce Bw 2.721278721 MHz T1 L 1.85013337 GHz 10.17 dBm Oce Bw 2.721278721 MHz
T2 1 1 BS2H6064 GHz 11.40 dam T2 1 185285465 GHz 8.95 dam
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Date: 29.NOV.2016 120130

Date: 29, NOV 2018 12.01:50

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum s pectrum &
Ref Level 26.20 cbm  Offset 620 0B = RBW 100 kHz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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" ™M1[1] 16.94 dBm) ™M1[1 17.04 dBm)
20 T 5 1.80015500 GHz| X, 1 1.87896900 GHz
[ P e B BT f& 2.721278721 MHz| N e e L oy 2.727272727 MHz|
0d
/ 1 %
[ \ \
od |
10 [ \
7 {
/ \ \
SN P " T .y N
Py o y
a0
a0 df -40 di
50 d -50 di
600 -60
<70 df =70 di
CF 1,88 GHz 1001 pts Span 6.0 MHz CF 1.68 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result |
ML f 1 BBOL558 GHz 16.94 dBm ML 1.878969 GHz 17.04 dBm
TL 1 1.B7863936 GHz 11.26 dBm Oce Bw 2.721278721 MHz T1 L 1.87863337 GHz 11.25 dBm Oce Bw 2.727272727 MHz
T2 1 1 BB136064 GHz 11.52 dam T2 1 1.88136064 GHz 7.43 dam
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Date: 29.MOV.2018 120211

Date: 29, NOV 2018 120231

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum = Spectrum =
Ref Level 26.20 dém  Offset 6,20 dé &« RBW 100 kHz RefLevel 26,20 dém  Offset 6.20 di & RBW 100 kHz
jo Att 30dB  SWT 19 ps @ VBW 300 kHz Mode auto FFT b Att 30 dB SWT 19 ps @ VBW 300 kHz Mode auto FFT
SGL Count 100/100 SGL Count 100,100
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CF 1.9135 GHz 1001 pts sean 6.0 MHz CF 1.9135 GHz 1001 pts SEBH 6.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
M1 1 1914501 GHz 17.98 dBm ML 1.9129605 GHz 16.58 dBm
T1 1 1.91212737 GHz 8.19 dBm oce Bw 2.727272727 MH2 Tl 1 1.91215135 GHz 9.22 dBm oce Bw 2.703296703 MH2
T2 1 1.91485465 GHz 10.82 dBm T2 1 1.91485465 GHz 10.14 dBm
Date: 29.NOV. 2018 12.02.51 DCate: 29.NOV.2019 1203:11
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5SMHz /| 16QAM

Ref Level 26.20 dém  Offset 6,20 db & RBW 100 kHz

Ref Level 26.20 dém  Offset 6.20 dB & RBW 100 kHz

Date: 29.NOV.2016 1218:01

o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 1.8525 GHz 1001 pts Span 10.0 MHz CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 185252 GHz 14.58 dam ML 1853569 GHz 14,31 dam
TL 1 1B502622 GHz 10.53 dBm Oce Bw 4.475524476 MHz T1 L 1.8502622 GHz 9.91 dBm Oce Bw 4.485514486 MHz
T2 1 1 B547378 GHz 9.13 dam T2 1 18547478 GHz 9.16 dam
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Date: 28 NOV 2018 121821

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 29.NOV.201§ 122710

ectrum s pectrum &
Ref Level 26.20 cbm  Offset 620 0B = RBW 100 kHz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1882038 GHz 15.84 dam ML 1878352 GHz 14.46 dBm
T1 1 LB777522 GHz 10.23 dBm Oce Bw 4,495504496 MHz T1 L 1.8777622 GHz 7.85 dm Oce Bw 4.495504496 MHz
T2 1 1 BE22478 GHz 8.5 dam T2 1 18823577 GHz 5.90 dam
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Date: 29, NOV 2019 12.26:50

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 29.MOV.2018 122731

Spectrum [ Spectrum =
Ref Level 26.20 dém  Offset 6,20 db & RBW 100 kHz Ref Level 26.20 dém  Offset 6.20 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1514008 GHz 15.87 dBm ML 1.513248 GHz 13.84 dBm
T1 1 1.9102423 GHz 9.09 dém Oce Bw 4.515484515 MHz T1 1 1.9102622 GHz 8.83 dBm oce Bw 4. 485514486 MHZ
T2 1 15147577 GHz .85 dbm T2 1 1.5147478 GHz 9.61 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25

Lowest Channel / 10MHz /| QPSK

Lowest Channel /

10MHz / 16QAM

s pectrum &
Ref Level 26.20 cbm  Offset 620 0B @ RBW 300 kHz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 0dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1852682 GHz 17.10 dem ML 1855559 GHz 15.77 dam
T1 1 1.BS05045 GHz 10.54 dBm Oce Bw £.991008951 MHz T1 L 1.8505245 GHz 8.31 dBm Oce Bw £.971028971 MHz
T2 1 1 8504955 GHz 9.64 dam T2 1 1,8504955 GHz 10.03 dam
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Date: 29.NOV.2018 123431

Date: 29, NOV 2018 12.34:52

Middle Channel / 10MHz / QPSK

Middle Channel /

10MHz / 16QAM

ectrum s pectrum &
Ref Level 26.20 cbm  Offset 620 0B @ RBW 300 kHz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1877143 GHz 16.67 dam ML 1.881499 GHz 17.32 dam
T1 1 1.B755245 GHz 10.24 dBm Oce Bw £.991008951 MHz T1 L 1.8755045 GHz 10.07 dBm Oce Bw £.991008991 MHz
T2 1 1 BE45155 GHz 10.62 dam T2 1 18844955 GHz 9.78 dam
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Date: 29.NOV.2018 12.43.41

Date: 28 NOV 2018 124321

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum t"‘? Spectrum l"%‘
Ref Level 26.20 dém  Offset 6,20 db & RBW 300 kHz Ref Level 26.20 dém  Offset 6.20 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 0dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
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CF 1.91 GHz 1001 pts Span 20.0 MHz CF 1.91 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1506084 GHz 17.22 dBm ML 1.508823 GHz 16.25 dBm
T1 1 1,9054845 GHz 9.82 dBm oce Bw 9.050949051 MHz T1 1 1.9054645 GHz 10.26 dBm oce Bw 9.070929071 MHZ
T2 1 15145355 GHz 10.91 dBm T2 1 1.5145355 GHz 9.44 dBm
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o a0, FCC RF Test Report

Report No. : FGON0608

LTE Band 25

Lowest Channel / 15MHz /| QPSK

Lowest Channel / 15MHz / 16QAM
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Ref Level 26.20 cbm  Offset 620 0B @ RBW 300 kHz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.79 dBm) 14.96 dBm)
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CF 1.0575 GHz 1001 pts Span 40,0 MHz CF 1.8575 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1863974 GHz 14,79 dam ML 1860077 GHz 14,36 dam
T1 1 LBSO7567 GHz 9.14 dBm Oce Bw 13.486513487 MHz T1 L 18508167 GHz 8.94 dBm Oce Bw 13.426573427 MHz
T2 1 1 8642433 GHz 9.80 dam T2 1 18542433 GHz 8.82 dam
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Date: 29.NOV.2018 125101

Date: 28, NOV 2018 1251:21

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum s pectrum &
Ref Level 26.20 cbm  Offset 620 0B @ RBW 300 kHz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.80 dBm) ™M1[1] 14.14 dBm)
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CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1BES574 GHz 14,80 dam ML 1879461 GHz 14,14 dBm
T1 1 18732867 GHz 9.76 dBm Oce Bw 13.366633367 MHz T1 L 1.8733467 GHz 8.19 dBm Oce Bw 13.306693307 MHz
T2 1 1 BE66533 GHz 8.97 dam T2 1 18866533 GHz 7.55 dam
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Date: 28 NOV 2019 12.59.50

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum t"‘? Spectrum l“;“
Ref Level 26.20 dém  Offset 6,20 db & RBW 300 kHz Ref Level 26.20 dém  Offset 6.20 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.00 dBm . mili] 16.00 dBm|
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CF 1.9075 GHz 1001 pts Span 30.0 MHz CF 1.9075 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1901598 GHz 15.00 dBm ML 1.503934 GHz 16.00 dBm
T1 1 1.9007567 GHzZ 9.49 dBm oce Bw 13.456543457 MHz T1 1 1.9007867 GHz 9.72 dBm oce Bw 13.426573427 MHz
T2 1 15142133 GHz 9.45 dbm T2 1 1.5142133 GHz 9.95 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25

Lowest Channel / 20MHz /| QPSK

Lowest Channel / 20MHz / 16QAM
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Ref Level 26.20 dbm  Offset 620 0B @ RBW 1 MHZ Reflavel 26.20 dbm  OFfset 6.20 ob = RBW 1 MHZ
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att a0dE SWT  57us @ VBW 3IMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
M1 168.64 dBm)| ML 17.36 dBm
20 — 1.8554850 GHz| 20 3 1.8651150 GHz|
[~ ] 18.941650942 MHz 18.981618382 MHz
10d - - 10d
/ \
od f 0 d
-10 J' -10
|20 s =1 20 d
Ao m— —] | .
a0 -30
a0 df 40 di
50 df 50 d
60 -60
<70 df =70 di
CF 1.06 GHz 1001 pts Span 40.0 MHz CF 1.86 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1855485 GHz 18.64 dam ML 1865115 GHz 17.36 dam
T1 1 18507692 GHz 11.53 dBm Oce Bw 18.341656342 MHz T1 L 1.8508092 GHz 10.10 cBm Oce Bw 18.361616362 MHz
T2 1 18691109 GHz 10.62 dam T2 1 1.8591908 GHz 11.28 dam
L L J L L J

Date: 29.NOV.2018 13.07.31

Date: 28 NOV 2018 13.07:51

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum s pectrum &
Ref Level 26.20 dbm  Offset 620 0B @ RBW 1 MHZ Reflavel 26.20 dbm  OFfset 6.20 ob = RBW 1 MHZ
o At 0B SWT  57ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k M [0 35k Max
™M1[1] 18.59 dBm) 18.05 dBm)
20 P 1.8766430 GHZ, 20 — 1.8803600 GHz,
oce Bre > 18.141B58142 MHz| s St 16.221778222 MHz
10 df - - 10d va
/ \ / \
o d . 0di .
/ \ \
-10 ) ] -10
- — ! I~ -e0d ——
P il R I I R e I N
-30
40 40 d
50 df 50 d
60 -60
<70 df =70 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1876643 GHz 18.59 dam ML 1.88036 GHz 18.05 dam
T1 1 L.B708891 GHz 11.74 dBm Oce Bw 18.141856142 MHz T1 L 18708891 GHz 10.59 dBm Oce Bw 18.221776222 MHz
T2 1 1889031 GHz 10.45 dam T2 1 18891109 GHz 10.68 dam
- — -
L L J L L J

Date: 29.NOV.2018 13.16.41

Date: 28 NOV 2018 13:16:21

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum L'E" Spectrum l'g“
Ref Level 26.20 dém  Offset 6,20 db & RBW 1 MHz Ref Level 26.20 dém  Offset £.20 dB & RBW 1 MHz
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
" mili] 18.27 dBm| o mili] 17.16 dBm|
20 —— 1.9057990 GHz 20 X 1.9000450 GHz
' e CAYA 18.301698302 MHz2 I I o 18261738262 MHz
10 d 3 - 10 d -
{ A / \
/ \ {
ad } ool i \\
|
-0 T -10 / 3
0B — == = 0 = _-fl L —
a0 d =
v \ nd -
50 d -50 di
60 -60
70 d -70 di
CF 1,905 GHz 1001 pts Span 40.0 MHz CF 1,905 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1905799 GHz 18.27 dBm ML 1.500045 GHz 17.18 dém
T1 1 1.B958492 GHz 10.74 dBm Oce Bw 18.301698302 MHz T1 1 1.8958492 GHz 11.51 dém Oce Bw 18.26173B262 MHZ
T2 1 15141508 GHz 10.76 dBm T2 1 1.5141109 GHz 10.81 dBm
L L J L JL J

Date: 29.MOV.2018 13.17.01

DCate: 20, NOV.2019 13.17:21

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

Page Number
Report Issued Date
Report Version

: B191 of B365
: Jan. 10, 2020
: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

Conducted Band Edge

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 24.20 dBm
SGL Count 100/100

Offset 6.20 dB Mode Auto Sweep

Spe n

Ref Level 26,20 dém Offset 6.20 dg
SGL Count 100/100

Mode Auto Sweep

Date: 29.NOV.2019 11.55:42

@1 AvgPwr (@1 avgPwr
20 chifheck BARS . | SPURIRIECHBELABS_ FARS
Line _BPURIOUS_|INE_ABS PASS J'\ 20 dBpE—y Wﬂr‘m—nm—m{h AR
10 dem / \ 10 dBm |
0 dbr f \ 0 dem ! l
-10 dem ; j \
SPURIOUS_LINE_ABS r "L A [
-20 dBm ﬂ ¥4l f L\
-30 dBm U A
g ] [ flr \\ el
40 dBm S / | ~ Pt )
o i - 7
- e g,
-50 dem S ot Mo,
rremeeret] L———— -50 derm =
o
-0 dBm o o
70 dem 70 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz |||['Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 184899 GHz -30.20 dém -17.20 d& 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01477 GHz 20.97 dbm -0.03 d&
1,849 GHz 1.850 GHz 20.000 kHz 185000 GHz -24.55 dém -11.59 dB 1015 GHz Ta1s anz 20,000 kiz 191500 GHz 22.33 B 6338
1,850 GHz 1,852 GHz 100,000 kHz 185025 GHz 21.21 dem -8.79 dB 1.016 CHz 1955 GH2 1.00D MHz L a1605 CHe 94.90 dBm 1908
.
I X i -
Date: 29.NOV 2019 11:53:27 Date: 20 NOV 2019 120013
Lowest Band Edge / Full RB Highest Band Edge / Full RB
{ ‘J o
Sy rum :%:‘ Sp n 7
Ref Level 24.20 dBm  Offset 6.20 dB Mode Auto Sweep RefLevel 26.20 dém  Offset 6.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr AvgPwr
20 chifheck BARS | SPURIRWECHBEKABS_ PARS
Line _BPURIOUS_|LINE_ABS PASS 20 dBfiE —$PORTUTS [TNE_ABS VASY
10 dém J[‘MMM\ Jp— -
0 dér { H i dﬂm{ 1
-10 dBm i \
SPURIOUS_LINE_ABS ] \
-20 dBm i
-30 dBm M"J L\ M‘«m“
Pl W a
J’w.aw / M
40 dBm b,
T -40 dBm
| s W MH
U e e — — S0 dBm ot
Sl — E \ e
T o
50 dem 60 dBm
=70 dBm 70 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||| Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184898 GHz -24.44 dBm -il.44 dB 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01392 GHz 12.53 dBm -17.47 dB
1.849 GHz 1.850 GHz 20.000 kiz 1.85000 GHz -27.12 dém -14.12 8 1.915 GHz 1.916 GHz 20,000 kHz 191500 GHz -25.53 dBm -12.53 dB
1,850 GHz 1,852 GHz 100,000 kHz 185092 GHz 13.02 dBm -16.98 dB 1.016 CHz 1955 GH2 1.00D MHz L a1603 CHe 20,65 dBm 765 dn
.
I 1 i

Date: 29.NOV.2019 11:57:58

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

Page Number : B192 of B365
Report Issued Date : Jan. 10, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 24.20 dBm  Offset 6.20 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 26,20 dém Offset 6.20 dg
SGL Count 100/100

Mode Auto Sweep

Date: 29.NOV 2018 11:54:35

Date: 28 NOV 2019 12:01:20

@1 AvgPwr (@1 avgPwr
20 cbifiL dhack BAES | SPURIGHECHBEASS_ PABS
Line _BPURIOUS_|LINE_ABS PASS fF'\ 20 dﬁmp_"vmﬂr‘m—nm-—m{h AR
10 dBm f \\ 10dBm
0 der | \ 0 dem / l\
10 dem—— - 10 dBm ‘
SPURIOUS_LINE_ABS N l
20 dem T f \ 20 de
v
-30 dB
A VLAY
s Moy
20 dam S \o oo " P,
| o/
| e ™| P \ "“mm“
S0 dBm -~ 50 dBm W o
e L, et
-60 dBm 20 dbm -
70 dem 20 dom
Start 1,84 GHz 3003 pts Stop 1.852 GHz |||['Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184897 GHz -32,37 dém 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01473 GHz 19.63 dBm -10.37 dB
1.849 GHz 1.850 GHz 20.000 kiz 1.85000 GHz -24.61 dBm 1.015 GHz 1.916 GHz 20,000 kHz 191501 GHz -23.28 dBm -10.28 dB
1.0°0 GHz 1.552 GHz 100.000 kHz 185027 GHz 20.07 dBm 1.916 GHz 1.925 GHz 1.000 MHz 1.91603 GHz -26.40 dBm -13.40 dB
—
.
i . i 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 24.20 dBm  Offset 6.20 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Spe n

Ref Level 26,20 dém  Offset 6.20 dB
SGL Count 100/100

Mode Auto Sweep

(@1 avgPwr

Date: 29.NOV.2019 11:58:50

Date: 29.NOV.2019 11:59.05

20 dhifuit ¢heck pAkS | SPURIGHECHBIEKABS PAES
Line _BPURIOUS_|LINE_ABS PASS 20 dBfiE —$PORTUTS [TNE_ABS VASY
2
10 dBm / \ 10 dBi
\ (1
B / T 0 d8m
-10 dBm } | \
SPURIOUS_LINE_ABS l l \
20 dam l \
30 dam Ea—ta L_ hw_
] o~ N
Pl A '»\
40 dBm —
e N,.f 40 dBm N
LY it -M
50 darn o By L -5 d8m e
-60 dBm 50 dm
E
o dem -70 dm

Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -25.74 dém -12.74 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91469 GHz 11.79 dBm -18.21 dB

1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -28.77 dBm -15.77 dB 1.915 GHz 1.916 GHz 20.000 kHz 191500 GHz -27.22 dBm -14.22 dB

1,850 GHz 1,852 GHz 100,000 kHz 1,85070 GHz 12.33 dBm -17.67 dB 1.016 CHz 1,695 GH2 1.000 MH2 1.91602 GHz -93.92 dBm -10.22 dB

.
i i (| )

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

Page Number
Report Issued Date
Report Version

: B193 of B365
: Jan. 10, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 29.NOV 2018 12:06:44

Date: 28 NOV 2019 12:09:00

Spectrum | n
Ref Level 24.20 dBm  Offset 6.20 dB Mode Auto Sweep Ref Level 26.20 dém  Offset ©.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 chifheck BARS " | SPURIRIECHBERABS_ FARS
Line _BPURIOUS_|INE_ABS PASS ﬂ‘ 20 dpE —proRTUTS _iNE BT TAEY
10 dem / 10 dbm I
0 der I 1 0 dem ‘
-10 dam -10 dBm
SPURIOUS_LINE_ABS | \ r\l }F
20 dBm } 1 “L ( ‘ AR
‘ /
-30 dBm ; Fihan
e f 3q dem b
Pl i f \
40 dem DAETE o Yo \,
—0\dem
. wf”" T L/ - e 7 T e
-50 dam . 7
o] DRPP—— 50 dBm
-0 dBm 40 o
70 dem 70 dBm
Start 1,84 GHz 3003 pts Stop 1.853 GHz |||['Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184888 GHz -32,60 dem -19.60 d& 1.012 Ghz 1.015 Ghz 100.000 kHz 1.01480 GHz 21.26 dbm -5.74 d&
1.843 GHo 1.850 GHz 30.000 kHz 1.85000 GHz -21.33 dam -8.33.d8 1.015 GHz 1.916 GHz 30.000 kHz 1.91500 GHz -19.56 dBm -6.56 d&
1,850 GHz 1,853 GHz 100,000 kHz 185025 GHz 20.95 dem -9.05 de 1016 CHz 1955 GH2 1,000 Mz 91695 CHe 56,70 dbm 13.79°d
——
.
)i | [ i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29.NOV.2019 12.04:29

Date: 29.NOV.2019 12:11:15

Spectrum = Spe n
Ref Level 24.20 dBm  Offset 6.20 dB Mode Auto Sweep RefLevel 26.20 dém  Offset 6.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 chifheck BARS | SPURIRWECHBELABS_ PARS
Line _§PURIOUS_| INE_ABS PASS 20 dpRE —$PORTUTS [ INE_ABYS VASY
10 dém
f ",\‘ 10 dBm _\
0 der f o |
-10 dBm I 10 dBm |
SPURIOUS_LINE_ABS ‘ \
20 dam y 20 dBrm o
- i
30 d8 ol "‘M.
-30 dBm L
P — —— 30 dBm e
o ! me
40 dam T -40 dBm s
it e
Pl
v -50 dBm
-60 dBm o0 b
E
o dem -70 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||[['Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184898 GHz -20.35 dem -7.35 d8 1.012 Ghz 1.015 Ghz 100.000 kHz 1.01366 GHz .70 dBm -21.30 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -26.74 dam -18.74 d8 1.015 GHz 1.916 GHz 30.000 kHz 1.91500 GHz -25.67 dBm -12.67 de
1,850 GHz 1,853 GHz 100,000 kHz 185160 GHz 9,06 dem -20.94 dB 1.016 CHz 1955 GH2 1,000 Miz L a1602 CHe 16.31 cBm S st db
.
I J1 L i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

Page Number
Report Issued Date : Jan. 1
Report Version

: B194 of B365

0, 2020

: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 24.20 dBm
SGL Count 100/100
@1 AvgPwr

Offset 6.20 dB

Mode Auto Sweep

Sp

Ref Level 26.20 dBm
SGL Count 100/100

Offset 6.20 dg

Mode Auto Sweep

(@1 dvgPwr

Date: 29.NOV 2018 12:07-52

Date: 28 NOV 2019 12:10:0

7

20 dhifpit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
Line _BPURIOUS_|INE_ABS PABS )J 20 dB W E FPORTUTS |TE_ABY PARY
10 dem ( 10 dbm
0 der ‘ ‘ 0 dem I
-10 dam T -10 dBm T \
SPURIOUS_LINE_ABS | ‘ |ﬁ\ f
-20 dBm I Nl fi — dem
|
n
-30 dBm f 1 a0 dom J
ol |
20 dam P, 'T / u\"v‘wul \ o f \\ M .
W P e k / Lt E\_,_,,.J - I ] T
e e o ™
s R o~ 50 dBm

-0 dBm 40 o
70 dBm 20 o
Start 1,84 GHz 3003 pts Stop 1.853 GHz |||['Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit

1.840 Gz 1.849 GHz 1.000 MHz 184899 GHz -33.48 dem -20.49 d& 1.012 Ghz 1.015 Ghz 100.000 kHz 1.01478 GHz 19.60 dBm -10.40 d&

1.843 GHo 1.850 GHz 30.000 kHz 1.85000 GHz -22.05 dam -9.05.d8 1.015 GHz 1.916 GHz 30.000 kHz 1.91500 GHz -19.97 dem -6.97 de

1,850 GHz 1,853 GHz 100,000 kHz 185025 GHz 19.24 dBm -10.76 dB 1.016 CHz 1955 GH2 1,000 Miz 1 a1711 oHe 29.09 dBm 1609 db,

——
.
)i | [ i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 24.20 dBm
SGL Count 100/100
@1 AvgPwr

Offset 6.20 dB

Mode Auto Sweep

Spe n

Ref Level 26.20 dBm
SGL Count 100/100

Offset 6.20 dB

Mode Auto Sweep

(@1 avgPwr

Date: 29.NOV.2019 12:05:37

Date: 29.NOV.2019 1212:23

20 chifheck BARS | SPURIRWECHBELABS_ PARS
Line _BPURIOUS_|INE_ABS PASS 20 dBfiE —$PORTUTS [TNE_ABS VASY
10 dém
I)-.-JWM_M‘ 10 dbm
0 der ] | o ‘
|
-10 dBm ] 10 dem |
SPURIOUS_LINE_ABS J \.
-20 dBm 1 20 dBm %W
30 dem —— 30 dBm L P
apnnta=) I Ty ]
! g, |
40 dBm - i
T -40 dBm "
" .MW"’M m
Spsligp -50 dBm el
[ttt
-60 dBm a0 dom
=70 dBm 70 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||| Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184896 GHz -20.49 dém -7.49.d8 1.012 Ghz 1.015 Ghz 100.000 kHz 1.01416 GHz 7.74 dbm -22.26 dB
1.849 GHz 1.850 GHz 30.000 kiz 1.85000 GHz -29.18 dm -16.18 8 1.915 GHz 1.916 GHz 30,000 kHz 191500 GHz -27.08 dBm -14.08 dB
1,850 GHz 1,853 GHz 100,000 kHz 185054 GHz 8,51 dém -21.49 dB 1.016 CHz 1955 GH2 1,000 Miz 81601 CHe 17.95 dBm 499 dn
.
I X i -

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2APQU-K779HSDL

Page Number
Report Issued Date
Report Version

: B195 of B365
: Jan. 10, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 24.20 dBm
SGL Count 100/100

Offset 6.20 dB Mode Auto Sweep

Sp

Ref Level 26,20 dém Offset 6.20 dg
SGL Count 100/100

Mode Auto Sweep

Date: 29.NOV 2018 12:21:54

@1 AvgPwr (@1 avgPwr
20 cbifiL dhack BAES | SPURIGHECHHEA8S_ PABS
Line _EPURIOUS_|INE_ABS PABS [ 20 AR —FPORTUDS [ TVEREY 1‘\ AR
10 dem ; 10em
0 dBr J 0 dem ‘\
4 \
-10 dam Ny A -10 dBm:
SPURIOUS_LINE_ABS | ‘ﬂ ‘J \ lf \
-20 dBm r ‘ll /1 ; ‘ A dorm " J \
|
30 dem > \ : \ ) \
-B0l dBm
e
et A LY [ il ia VAR
40 dBm— R - ! so\e i
Jf'( ”‘\1 -W“”'Jj{ e i I“‘mevW‘ ! ‘__/‘ M \...‘ ‘\
-50 dey N -50 dehy e,
60 dBm o0 dom
70 dam 20 dom
Start 1.84 GHz 3003 pts Stop 1.855 GHz || start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184886 GHz -33.53 dem 1.910 Ghz 1.015 Ghz 100.000 kHz 1.01469 GHz 20.73 dbm -0.27 d&
1.849 GHz 1.850 GHz 50.000 kiz 1.85000 GHz ~23.27 dbm 1.015 GHz 1.916 GHz 50,000 kHz 1.91500 GHz -22.38 dBm -9.38 dB
1.0°0 GHz 1.555 GHz 100.000 kHz 1.85034 GHz 20.56 dBm 1.916 GHz 1.925 GHz 1.000 MHz 1.91891 GHz -31.33 dBm -18.33 dB
—
.
i . i 1 o

Date: 28 NOV 2019 12:31:24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29.NOV.2019 12:20:47

Spectrum = Spe n
Ref Level 24.20 dBm  Offset 6.20 dB Mode Auto Sweep RefLevel 26.20 dém  Offset 6.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 cbifiL dhack BARS | SPURIRWECHBELABS_ BE
Line _EPURIOUS_|INE_ABS PABS 20 B e —FFORTUTS “[INE - ABS PSS
10 dBm 10 dbm
N . I
db {
0 dér ‘ ! of e N
-10 dem l‘ Lo dem \
SPURIOUS_LINE_ABS [ | \
20 dem v
e f 20 dem e
-30 dem an” N
| -30 dBm
R o —— e’ o

40 dBm—ze . B
-50 dam - N
-60 dem o e
=70 dBm 70 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz_||[['Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.840 Gz 1.849 GHz 1.000 MHz 184896 GHz -22,4% dém -9.49 d8 1.910 Ghz 1.015 Ghz 100.000 kHz 1.01401 GHz 6.35 dBm -23.65 dB

1.849 GHz 1.850 GHz £0.000 kHz 1.85000 GHz -26.87 dam -15.87 d8 1.015 GHz 1.916 GHz 50.000 kHz 1.91802 GHz -25.67 dBm -12.67 de

1.850 GHz 1.855 GHz 100,000 kHz 1.85172 GHz 5.89 dBm -23.11 dB 1016 CHz T gzt ons 1,000 Mz 191608 chs ~17.80 dbm 60 dB

.
I J1 L i

Date: 29.NOV.2019 12:30:17

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCCID:

2APQU-K779HSDL

: B196 of B365
: Jan. 10, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25/ 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
[ ] o
Spectrum | n 7
Ref Level 24.20 dBm  Offset 6.20 dB Mode Auto Sweep Ref Level 26.20 dém  Offset ©.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 chifheck BARS | SPURIRIECHBERABS_ FARS
Line _EPURIOUS_|INE_ABS PABS IH 20 B NE —FFORTOTS [TNE ABS AR
10 dem f 10 dBm
0 dér J 0dem \\
-10 dam I \ -10 dBm T
SPURIOUS_LINE_ABS /
20 dBm . f\ 70 e ) ‘\
IH i‘l | ‘ i il
30 dem 1\,_ ! ! Ld g /
|
gt F"{ i} J ‘ ( \ l / \ P
40 dam iy
T L LN |LM 40|dem
50 dBT‘f M mfww M L‘l '\Mmﬁnf'w L \v.. - \
o O pp———y 50 A e T -
60 dBm 40 o
70 dem 20 o
Start 1.84 GHz 3003 pts Stop 1.855 GHz | ||['Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184882 GHz -35.32 dém 2.32 d& 1.910 Ghz 1.015 Ghz 100.000 kHz 1.01464 GHz 19.23 dBm -10.77 dB
1.849 GHz 1.850 GHz 50.000 kiz 1.84999 GHz -23.95 dBm -10.35 d8 1.915 GHz 1.916 GHz 50,000 kHz 191500 GHz -23.17 dBm -10.17 dB
1.850 GHz 1.855 GHz 100,000 kHz 1.85034 GHz 19,69 dBm -10.31 dB 1016 CHz 1955 GH2 1,000 Mz 1 a1084 CHe 34.00 dBm 2100 db,
—
.
]—' | g il (| ™)
Date: 29.NOV 2019 12:23.02 Date: 20 NOV 2019 123232
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 24.20 dBm  Offset 6.20 dB Mode Auto Sweep RefLevel 26.20 dém  Offset 6.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 chifheck BARS | SPURIRWECHBELABS_ PARS
Line _BPURIOUS_|INE_ABS PASS 20 dBfiE —$PORTUTS [TNE_ABS VASY
10 dBm 10.dBm
ey B
0 der [ - o \
-10 dem \ Lo dom ]
SPURIOUS_LINE_ABS f \ \
Eoden it f 20 dem ey
-30 dBm L I a0 o L ""M
WMI’MW"_— '_.,.J ey iy
40 dem o [ i,
o -40 dBm ol
-50 dém 50 dBm l\"\,‘
-60 dem o0 b
70 dem 0 o
Start 1.84 GHz 3003 pts Stop 1.855 GHz | ||['Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184900 GHz -23.34 dém -10.34 d8 1.910 Ghz 1.015 Ghz 100.000 kHz 1.01459 GHz 5.37 dBm -24.63 dB
1.849 GHz 1.850 GHz 50.000 kiz 1.85000 GHz -30.26 dém -17.26 8 1.915 GHz 1.916 GHz 50,000 kHz 191500 GHz -27.43 dbm -14.43 dB
1.850 GHz 1.855 GHz 100,000 kHz 185291 GHz 5.28 dBm -23.72 dB 1016 CHz 1955 GH2 1,000 Mz 81601 CHe 17.95 dBm 55 db
.
I X i -
Date: 29.NOV. 2019 1219:39 Date: 20.NOV.2019 12:26.09

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

Page Number
Report Issued Date
Report Version

: B197 of B365
: Jan. 10, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25/ 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 29.NOV 2018 12:38:25

Spectrum | n 7
Ref Level 24.20 dBm  Offset 6.20 dB Mode Auto Sweep Ref Level 26.20 dém  Offset ©.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 cbifiL dhack BAES | SPURIGHECHHEA8S_ PABS
Line _BPURIOUS_|INE_ABS pabS (i 20 dBE—$PORTOTS TVE AES AES (W
|
10 dem { ‘\ 10em
0 der 0 dem | !
|
w I
-10 derm: t -10 dem f
SPURIOUS_LINE_ABS | , ﬂ / \
-20 dBm 1 T |\ { \ -2p\dem f i T
-30 dBm l J | { -3p |dem ’r \
40 e P J \ ‘ | / & f', h M'.._
By Vi rd oo i K - U#Bn’ 7 e
it ol rh\ll / | T S \
St L A bl || e A — 1
—
60 dBm o0 dom
70 dem 20 dom
Start 1.84 GHz 3003 pts Start 1,005 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184891 GHz -33.71 dém 1.905 GRz 1.015 Ghz 100.000 kHz 1.01440 GHz 20.60 dBrm -0.40 d&
1.849 GHz 1.850 GHz 100,000 kHz 1.84355 Gz -33.55 dbm 1.015 GHz 1.916 GHz 100,000 kHz 1.91501 GHz -31.00 dBm -13.90 dB
1.0°0 GHz 1.550 GHz 100.000 kHz 185051 GHz 20.81 dBm 1.916 GHz 1.925 GHz 1.000 MHz 1.91614 GHz -32.98 dBm -19.98 dB
—
.
i . i 1 o

Date: 28 NOV 2019 12:47:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29.NOV. 2019 12:37:17

Spectrum = Spe n v
Ref Level 24.20 dBm  Offset 6.20 dB Mode Auto Sweep RefLevel 26.20 dém  Offset 6.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 chifheck BARS | SPURIRWECHBELABS_ PARS
Line _§PURIOUS_| INE_ABS PASS 20 dpRE $PORTUTS [ TNE_ABYS FESS
10 dém 10.dBm
e e e ——
0 der 0 dBm
[ e F |
-10 dBm b dem
SPURIOUS_LINE_ABS \
20 dam ‘ W‘ o dem
20 dom O | ! . WW
i [ m Mooy _m\\\
' -40 dBm
-50 dam \\
-50 dBm
-60 dBm o0 b e
E
0 dom -70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184896 GHz -24.63 dem -11.83 d8 1.905 GRz 1.015 Ghz 100.000 kHz 1.01328 GHz 3.20 dBm -26.80 dB
1.849 GHz 1.850 GHz 160.000 khz 1.84898 GHz -31.73 dam -18.73d8 1.015 GHz 1.916 GHz 100.000 kHz 1.91807 GHz -27.54 dBm -14.84 de
1,850 GHz 1,850 GHz 100,000 kHz 185363 GHz 4,07 dém -25.93 dB 1.016 CHz 1955 GH2 1,000 Miz L a1601 CHe 20-56 dBm 28 db,
.
I J1 L i

Date: 29.NOV.2019 12.46:4

7

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

: B198 of B365
: Jan. 10, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

Ref Level 24.20 dBm  Offset 6.20 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Ref Level 26,20 dém Offset 6.20 dg
SGL Count 100/100

Mode Auto Sweep

(@1 dvgPwr

| SPURIRHIECHBEKABS

Date: 29.NOV 2018 12:39:32

Date: 28 NOV 2019 12:49:02

20 dbifit $heck PARS PABS
Line _§PURIOUS_| INE_ABS PABS ﬂ 20 dB W E FPORTUDS [ TVE_ABY, PARY ﬂ
iodem M 10 dBm
N |
. / \ 0 dém i
-10 dam -10 dBm } \
SPURIOUS_LINE_ABS f l 1’\‘ ! \
-20 dBm —t f f -2p|dem fr { “
J |
\ | I [
1l ‘ l J l -3p\dem {
JWM J ™ j 'L f‘“ k Pouss
) LA - 40 Hem S
N 5 -/ e 1L IR ry N 7N N
g fso dam
p— P U T Y B [ Nl e TR
60 dBm
70 dem 0 o
Start 1.84 GHz 3003 pts Stop 1.86 CHz Start 1.905 GHz 6003 pts S(D_L 025 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALi Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184881 GHz -34.85 dém 1.85 d& 1.905 GRz 1.015 Ghz 100.000 kHz 1.01437 GHz 19.24 dBm -10.76 dB
1.843 GHo 1.850 GHz 100.000 kiiz 1.84893 GHz -31.76 dam -18.76 d8 1.015 GHz 1.916 GHz 100.000 kHz 1.91801 GHz -30.17 dBm -17.17 de
1,850 GHz 1,850 GHz 100,000 kHz 185061 GHz 19.29 dBm -10.71 dB 1016 CHz 1955 GH2 1,000 Mz 191611 ohe ~34.51 cbm T
—
.
)i | [ i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29.NOV.2019 12:368:10

Date: 29.NOV.2019 12.45:39

Spectrum = Spe n v
Ref Level 24.20 dBm  Offset 6.20 dB Mode Auto Sweep RefLevel 26.20 dém  Offset 6.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 chifheck BARS | SPURIRWECHBELABS_ PARS
Line _§PURIOUS_| INE_ABS PASS 20 dpRE $PORTUTS [ TNE_ABYS FESS
10 dém 10.dBm
o A
- ( \ 0 B ]|
-10 dBm b dem
SPURIOUS_LINE_ABS
20 dam j nl EES |
30 dem e S f . /20 com \ i,
=] - m""ﬁ.\
0 dam 40 dBm ,’\
50 dBm h
-50 dBm
-60 dBm e
60 dBm
E
0 dom -70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84872 GHz -26.26 dem -13.26 d& 1.905 GRz 1.015 Ghz 100.000 kHz 1.01340 GHz 2.13 dBm -27.87 dB
1.849 GHz 1.850 GHz 160.000 khz 1.85000 GHz -32.83 dam -19.83 d8 1.015 GHz 1.916 GHz 100.000 kHz 1.91802 GHz -20.08 dBm -16.08 d&
1,850 GHz 1,850 GHz 100,000 kHz 185446 GHz 3,20 dem -26.80 dB 1016 CHz 1955 GH2 1,000 Mz L a1601 CHe ~52.17 dbm 617 db,
.
I J1 L i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

Page Number
Report Issued Date
Report Version

: B199 of B365
: Jan. 10, 2020
: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25/ 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

(=

Ref Level 24.20 dBm
SGL Count 100/100

Offset 6.20 dB

Mode Auto Sweep

Ref Level 26.20 dBm
SGL Count 100/100

Offset 6.20 d& Mode Auto Sweep

SPURIOUS_LINE_ABS
-20 dBm

@1 AvgPwr @1 fugrwr
20 b gheck Baks <P URIIE CHBEK 385 FAFS
Line _EPURIOUS_|INE_ABS PABS [\ 20 B NE —FFORTOTS [TNE ABS AR ”
|
10 dbm } 10 cem ‘ \
0 der J‘f 0dem } \
-10 dem f

P -10 dBm: ¥
|
1

<30 dem:

20 fem
|

/
| 'EE} - //

Date: 29.NOV 2018 12:54:54

Date: 28 NOV 2019 13.04:24

iy -4h dB
AT A s -
f“""’"\\/l - 1 /
ft 0 dBm
o oo o \ ]'5 T
W g Mot Lo 0 AJ J W N
-60 dBm
-7
0 dem -70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz -33.70 d&m 1.500 GHz 1.815 GHz 100.000 kHz 1.51419 GHz 20.51 dBm -9.49 db
1.849 GHz 1.850 GHz 150.000 kHz -30.13 dBm 1,915 GHz 1.916 GHz 150.000 kHz 191500 GHz -20.55 dBm -16.55 dB
1.850 GHz 1.865 GHz 100.000 kHz 20.38 dBm 1.916 GHz 1.925 GHz 1.000 MHz 1.91606 GHz -34.03 dBm -21.03 dB
——
Il L j ( £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spe n

Ref Level 24.20 dBm
SGL Count 100/100

Offset 6.20 dB

Mode Auto Sweep

Ref Level 26,20 dém  Offset 6.20 dB
SGL Count 100/100

Mode Auto Sweep

Date: 29.NOV.2019 12.53.47

Date: 29.NOV.2019 13:03:16

@1 AvgPwr (@1 avgPwr
20 cbifiL dhack BARS | SPURIRWECHBELABS_ BE
Line _BPURIOUS_|LINE_ABS PASS 20 dBfiE —$PORTUTS [TNE_ABS VASY
10 dém 10.dBm
0 der [ T 1 gy .
-10 dBm | | 19 dem |
SPURIOUS_LINE_ABS ' l ‘
20 dam )J T 20 dem
-30 dBm. e 1 / \ s
e 5 90 cem
0 dem 40 dBm
50 dBm
-50 dBm il
-60 dBm o0 b
=70 dBm 70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz | | Start 1.0 GHz 5003 pts Stop 1.025 Gz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz -25.91 dém -12.91 d8 1.900 GRz 1.015 Ghz 100.000 kHz 1.00392 GHz 1.63 dbm -28.37 dB
1.845 Ghz 1.850 GHz 150.000 kHz -32.83 dBm -19.63 dB 1.915 GHz 1.916 GHz 150,000 kHz 191501 GHz -29.95 dBm -16.95 dB
1.850 GHz 1.555 GHz 100.000 kHz 1.05 d&m -26.05 dB 1.916 GHz 1.525 GHz 1,000 MHz 1.91607 GHz -24.44 dBm -11.44 dB
I X i -

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2APQU-K779HSDL

Page Number
Report Issued Date
Report Version

: B200 of B365
: Jan. 10, 2020
: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25/ 15MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 29.NOV 2018 12:56:02

Spectrum | n
Ref Level 24.20 dBm  Offset 6.20 dB Mode Auto Sweep Ref Level 26.20 dém  Offset ©.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 bl qheck PARS | SPURIGHEGHYEKARS FARS
Line _§PURIOUS_| INE_ABS PA .:.ﬂ 20 dB W E FPORTUDS [ TVE_ABY, PARY \
10 dem } \ 10 dbm ‘
0 der / ‘ 0 dem ,‘ }
: |
-10 deém f .10 dem / \
SPURIOUS_LINE_ABS l’\l /
20 dem f [\ J -2 em f/ \.\
-30 dBm - f 38 bem ‘{f
~40 dém el H\l W -4p 4em / i ™
[ ™4 "o, ‘ [ = N
50 dem A A Y ,/“
50 dampary Nz AL nh 0 7 0 dlym - umdd
A e A LA
-0 dBm Akl A 50 dBm _JL'——MMM \J\.,.J"
70 dBm 20 o
Start 1.84 GHz 3003 pts Stop 1.865 GHz || Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184895 GHz -34.80 dem 1.60 d& 1.900 GRz 1.015 Ghz 100.000 kHz 1.01412 GHz 19.05 dem -10.95 d&
1.843 GHo 1.850 GHz 150.000 k2 1.85000 GHz -29.68 dam -16.60 d8 1.015 GHz 1.916 GHz 150.000 kHz 1.91802 GHz -26.99 dBm -15.99 de
1,850 GHz 1,865 GHz 100,000 kHz 185082 GHz 18.56 dBm -11.44 dB 1.016 CHz 1955 GH2 1.00D Mz L a1e11 CHe ~35.24 cbm 2554 db,
——
.
)i | [ i 1 ™

Date: 28 NOV 2019 13:.05:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29.NOV.2019 12.52:39

Spectrum = Spe n
Ref Level 24.20 dBm  Offset 6.20 dB Mode Auto Sweep RefLevel 26.20 dém  Offset 6.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 chifheck BARS | SPURIRWECHBELABS_ PARS
Line _§PURIOUS_| INE_ABS PASS 20 dpRE $PORTUTS [ TNE_ABYS FESS
10 dém 10.dBm
0 der , - 2 dam
| \
|
-10 dBm 14 dem
SPURIOUS_LINE_ABS ‘
20 dam ! 28 dem
| n | ) \
-30 dBm i -p0 dBm AV [P
40 dam 40 dBm
50 dBm <0 dom e
-60 dBm o0 b
E
0 dom -70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz | | Start 1.0 GHz 5003 pts Stop 1.025 Gz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184888 GHz -27.40 dém -14.40 dB 1.900 GRz 1.015 Ghz 100.000 kHz 1.00456 GHz 0.73 dBm -20.27 dB
1.849 GHz 1.850 GHz 150.000 khz 1.84857 GHz -33.32 dam -20.52 do 1.015 GHz 1.916 GHz 150.000 kHz 1.91802 GHz -31.32 dm -18.32 de
1,850 GHz 1,865 GHz 100,000 kHz 185488 GHz 1,17 dBm -26.83 dB 1.016 CHz 1955 GH2 1.00D Mz 1 a1608 CHe 25.04 dBm 1504 db,
.
I J1 L i

Date: 29.NOV.2019 13.02.08

Sporton International (Kunshan) Inc.

TEL : +86

-512-57900158

FAX : +86-512-57900958
FCC ID : 2APQU-K779HSDL

: B201 of B365
: Jan. 10, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25/ 20MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 24.20 dBm  Offset 6.20 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 26.20 dBm
SGL Count 100/100

Offset 6.20 d& Mode Auto Sweep

Date: 29.NOV 2018 13:11:24

@1 AvgPwr (@1 cvgPwr
20 gl dheck PAES | SPURIRIECHBEKABS PARS
Line _$PURIOUS_| INE_ABS PAES 20 dB W E FPORTUDS [ TVE_ABY, PARY r\
10 dBm ‘ \ 10 dem 1
0 der Ji T 0 dem \
\
-10 dem — / \
-10 dBm
SPURIOUS_LINE_ABS ‘1' i ) ﬂ [
!
-20 dBm T I -2|J|r Bm f \\
[ ] i
AJ D | LI RN
/ e N\L [ f \ -4 dem _‘M
'\wﬁ“ AN v fm‘lm ; !D 3 \bwwxﬁ,’ -
| 30 din-
LT I lV.‘-uf tirarl g Aimand ™ \\ f | ‘__J \__,J U‘,,...._..._JV‘/
60 dBm
-7
0 dem -70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84891 GHz -34.07 d&m 1.895 GHz 1.815 GHz 100.000 kHz 1.51394 GHz 20.60 dBm -9.40 dB
1.848 GHz 1.850 GHz 200.000 kHz 1.84899 GHz -32.37 dém 1.915 GHz 1.916 GHz 200.000 kHz 191501 GHz -29.93 dBm -16.93 dB
1.850 GHz 1.870 GHz 100.000 kHz 185111 GHz 20.88 dBm 1.916 GHz 1.925 GHz 1.000 MHz 1.91607 GHz -33.63 dbm -20.63 db
——
T
Il L j ( £

Date: 28 NOV 2019 1320:55

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29.NOV.2019 13:10:17

Spectrum = Spe n v
Ref Level 24.20 dBm  Offset 6.20 dB Mode Auto Sweep RefLevel 26.20 dém  Offset 6.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 chifheck BARS | SPURIRWECHBELABS_ PARS
Line _§PURIOUS_| INE_ABS PASS 20 dpRE $PORTUTS [ TNE_ABYS VASY
10 dém 10.dBm
0 der rf W\ od et
-10 dBm ddem
SPURIOUS_LINE_ABS ‘ \
| \ -20 dBm \
pare I {
ﬂﬂ.«f S| 30 & e
N Y
40 dBm “'-\L
50 dBm <0 dom
-60 dBm o0 b
7
o dem -70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz || Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184890 GHz -26.98 dem -13.98 d& 1.895 Ghz 1.015 Ghz 100.000 kHz 1.00196 GHz 0.99 dem -20.01 dB
1.849 GHz 1.850 GHz 200.000 kiz 1.85000 GHz -33.10 dam -20.10 d8 1.015 GHz 1.916 GHz 200.000 kHz 1.91500 GHz -31.49 dBm -13.49 de
1,850 GHz 1,870 GHz 100,000 kHz 186402 GHz 0.82 deém -29.18 dB 1016 CHz 1955 GH2 1,000 Mz L a1e1t CHe 36,36 cbm 1536 b
.
I J1 L 2

Date: 29.NOV.2019 13:19:47

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

: B202 of B365
: Jan. 10, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25 / 20MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 29.NOV.2019 13:09:09

Date: 29.NOV.2019 13:18:39

Spectrum | n
Ref Level 24.20 dBm  Offset 6.20 dB Mode Auto Sweep Ref Level 26.20 dém  Offset ©.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 chifheck BARS | SPURIRIECHBERABS_ FARS
Line _§PURIOUS_| INE_ABS ﬂm 58 20 dB W E FPORTUDS [ TVE_ABY, PARY W
10 dem H 10 dBm \
da |
0 dér { \ 0dem !
H
10 dém ! r -10 dém f
SPURIOUS_LINE_ABS J ) ‘\I i \
20 dBm ‘J [I H -20Hem f {
-30 dBm }/ I ’ ‘ _3% o \
W I / ‘i
-40 dBm’m\ Jf w i [ H,' \ 41 dBm My
a dgm ™ R ‘l"’\ﬂ T li fw T + ]1 I A /fl
g ﬂ_J'\‘ p E dkm
S ! s e | \
o o Lw LY Pt ppoder ) / \'I\k,- \ '_'/" l\,‘w \_(‘_‘\__‘ M”\.— MM
‘50 dBm
7
o dem -70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz | |'Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALil Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184884 GHz -35.76 dem 2.76 d& 1.895 Ghz 1.015 Ghz 100.000 kHz 1.01389 GHz 19.11 dBm -10.89 d&
1.849 GHz 1.850 GHz 200,000 kHz 1.85000 GHz -33.10 dBm -20.10 8 1.915 GHz 1.916 GHz 200.000 kHz 191502 GHz -32.18 dBm -19.18 dB
1,850 GHz 1,870 GHz 100,000 kHz 185111 GHz 19.50 dBm -10.50 d& 1.016 CHz 1955 GH2 1,000 Miz L a1601 CHe 35.34 dBm o0 34 B
——
.
]—' | g il (| ™)
Date: 20.NOV 2019 131232 Date: 20 NOV 2018 132203
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 24.20 dBm  Offset 6.20 dB Mode Auto Sweep RefLevel 26.20 dém  Offset 6.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 chifheck BARS | SPURIRWECHBELABS_ PARS
Line _BPURIOUS_|LINE_ABS PASS 20 dBfiE —$PORTUTS [TNE_ABS VASY
10 dém 10dBm
0 dbr e s s e 0 d8m =
' |
-10 dBm ddem
SPURIOUS_LINE_ABS ‘ \
20 dam } i I \
\ |
30 dg, ! f'
-3 dem Mt
o '] )’ 11 \\N ""’"s\\\‘
" 40 dem \
50 dBm [ -
-60 dBm a0 dom
E
0 dom -70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 184869 GHz -26.28 dem -15.28 dB 1.895 Ghz 1.015 Ghz 100.000 kHz 1.00127 GHz -0.06 dBm -30.06 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84951 GHz -34.31 dém -21.31 d8 1.915 GHz 1.916 GHz 200.000 kHz 191503 GHz -32.57 dBm -19.57 dB
1,850 GHz 1,870 GHz 100,000 kHz 1,.85608 GHz 000 dem -30.00 dB 1.016 CHz 1955 GH2 1,000 Miz L a1602 CHe 27.40 cBm 14408
.
I X i -

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

: B203 of B365
: Jan. 10, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

Conducted Spurious Emission

LTE Band 25/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 29 NOV 2019 11:41:00

Date: 28 NOV 2019 11:48:40

: =) = |(Gpecn @
Ref Level 0,00 dBm  Offset 6.20 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 6.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit thnrk PAES Limit §heck PaES
10 ddRf—HEURIOUS LINF ABS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
’ L]
40 dB -40 dBm
l L] P s, P s I . J— B, e
[——— e e b 50 dBm—Ar—7 ; e g -~
-0 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 906.68416 MHz -53.27 dBm -40.27 dB 30,000 MHz 1,000 GHz 1.000 MHz 928.01348 MHz -53.27 dBm -40.27 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83097 GHz -47.67 dBm -34.67 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83097 GHz -49.05 dBm -36.05 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.41106 GHz -35,11 dBm -22,11 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,41322 GHz -35,75 dBm -22,75 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.70068 GHz -47.88 dBm -34.85 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7006% GHz -48.42 dBm -35.42 db
9.000 GHz 13.000 GHz 1.000 MHz 12.84227 GHz -47.96 dBm -34.96 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.93338 GHz -48,06 dBm -35.06 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.02394 GHz -45.58 dBm -32,58 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.91053 GHz -45,70 dBém -32.70 dB
—
)i 2 )i 2

Middle Channel / QPSK

Middle Channel / 16QAM

: n = spe w
Ref Level 0.00 dem  Offset 6.20 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 6.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
L .
-40 dB -40 dBm
~ | .
T S— B, i S0 dem . e SN
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 852.87606 MHz -53.18 dBm -40,18 dB 30,000 MHz 1,000 GHz 1.000 MHz 763.19580 MHz -53.17 dBm -40.17 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83475 GHz -53.79 dBm -40.79 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83517 GHz -53.64 dBm -40.64 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.41322 GHz -36,72 dBm -23,72 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,41322 GHz -37,79 dBm -24,79 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.75918 GHz -47.65 dBm -34.65 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7591% GHz -48,36 dBm -35.36 db
9.000 GHz 13.000 GHz 1.000 MHz 11.91389 GHz -47.97 dBm -34.97 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.82877 GHz -47.98 dBm -34.98 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.89103 GHz -45,54 dBm -32.54 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.91153 GHz -45.62 dBm -32.62 d&
il il
{ N J v L e J wa

Date: 29.NOV. 2019 11.49.35

Date: 26.NOV.2019 11.50:29

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

Page Number

: B204 of B365

Report Issued Date : Jan. 10, 2020

Report Version

. Rev.

01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

] o
E n E
Ref Level 0,00 dBm  Offset 6.20 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 6.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit thnrk PAES Limit PaES
-10 ddfR—FEURIQUS |INE_ARS PARS _1p diBe INE_ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
.
-40 dg = -40 dBm
A
50 dBm—— _ .—-‘L_'_ - . o ot A, P ! 50 dBm H _ —J‘-.,,., . o PPN
-0 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 512.01648 MHz -53.36 dBm -40.36 dB 30,000 MHz 1,000 GHz 1.000 MHz 803.77561 MHz -53.20 dBm -40.20 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81802 GHz -53.88 dBm -40.88 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.78144 GHz -54,30 dBm -41.30 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.41358 GHz -38,03 dBm -25.03 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,41322 GHz -35,82 dBm -22.82 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97942 GHz -48.29 dbm -35.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98192 GHz -48.51 dBm -35.51 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.86477 GHz -47.91 dBm -34.91 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.39233 GHz -48,10 dBm -35.10 dB
13.000 GHz 19,500 GHz 1.000 MHz 12.36376 GHz -45.78 dBm -32.78 db 13.000 GHz 19,500 GHz 1.000 MHz 17.04844 GHz -45.63 dBm -32.63 d&
{ 1 J L] ( )| J L]

Dater 29 NOV 2018 11:51:24

Date: 28 NOV 2019 11:52:19

LTE Band

25/ 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm Offset 6.20 de

SGL Count 100/100

Mode Auto Sweep

pe

Ref Level 0,00 dBm
SGL Count 100/100

Offset 6.20 d&

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
.
- -40 dBm
| . e, gt P 50 dBm—t [ P g, A
[ ; o : I e—— o~ LA
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 928.49825 MHz -53.12 dBm -40.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 856.26937 MHz -53.29 dBm -40.28 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83097 GHz -48.18 dBm -35.18 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83139 GHz -49.07 dm -36.07 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.41358 GHz -41,80 dBm -28,80 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,41304 GHz -37.63 dBm -24,63 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70068 GHz -47.81 dBm -34.81 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93492 GHz -48.60 dBm -35.60 db
9,000 GHz 13,000 GHz 1.000 MHz 12.84177 GHz -47.81 dBm -34,81 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.81827 GHz -47.97 dBm -34,97 dB
13,000 GHz 18.500 GHz 1.000 MHz 19.36626 GHz -45.68 dBm -32.68 dB 13.000 GHz 18,500 GHz 1.000 MHz 17.04344 GHz -45.76 dBm -32.76 db
L )| J ( )l ] 1 wa

Date: 29.NOV. 2019 121316

Date: 26.NOV.2019 121411

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

Page Number

: B205 of B365

Report Issued Date : Jan. 10, 2020

Report Version . Rev.

01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band

25/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 29 NOV 2018 121506

Date: 28 NOV 2019 12:16:00

n | sp a2
Ref Level 0,00 dBm  Offset 6.20 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 6.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit CLhnrk PAES Limit Cthrnk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS 10 ddRR—REURIOUS JINE ABS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
1 .
40 dB -40 dBm
.= * | s N
P g A, g 50 dBm ! —3 PPN WS o
LA s
i oy
-0 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 936.73913 MHz -53.22 dBm -40,22 dB 30,000 MHz 1,000 GHz 1.000 MHz 932.37631 MHz -53.23 dem -40,23 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.69916 GHz -54.10 dBm -41.10 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.67901 GHz -54.24 dBm -41.24 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.41142 GHz -36,06 dBm -23,06 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,41322 GHz -37.50 dBm -24,50 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.75769 GHz -48.17 dBm -35.17 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99092 GHz -48.21 dBm -35.21 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.85777 GHz -47.90 dBm -34.90 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.94438 GHz -47.56 dBm -34.56 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.91103 GHz -45.79 dBm -32,79 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.89903 GHz -45,73 dBm -32.73 dB
{ 1 J L] ( )| J L]

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 29.NOV. 2019 121655

Date: 26.NOV.2019 12.17.50

n - Sp I:Iv?
Ref Level 0.00 dem  Offset 6.20 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 6.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk (33
-10 ddfR—$PLRIOUS LINE_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
40 dB . 40 dBm !
A | .
J— PPy PP, 50 dBm P F o
== = 7 o { X e e LA
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 821.17191 MHz -53.30 dBm -40,30 dB 30,000 MHz 1,000 GHz 1.000 MHz 724.41529 MHz -53.21 dBm -40.21 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.49220 GHz -54.29 dBm -41.29 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.63997 GHz -54.26 dBm -41.26 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.41178 GHz -41,54 dBm -28,54 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,41070 GHz -37.31 dBm -24,31 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99192 GHz -48.46 dBm -35.46 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99742 GHz -48.47 dBm -35.47 db
9.000 GHz 13.000 GHz 1.000 MHz 12.84227 GHz -48.01 dBm -35.01 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.91989 GHz -47.96 dBm -34.96 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.03944 GHz -45.61 dBm -32.61 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.90203 GHz -45.53 dBm -32,53 di
( ) J - ( Il ] i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

Page Number : B206 of B365
Report Issued Date : Jan. 10, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

n | sp a2
Ref Level 0,00 dBm  Offset 6.20 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 6.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit CLhnrk PAES Limit Cthrnk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS 10 ddRR—REURIOUS JINE ABS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
v
. -40 dBm
| L] et A A, P . 50 dBm—2 I ; ) PR ...
; e Ao ~" T t - =~ S
-0 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 869.84258 MHz -53.26 dBm -40,26 dB 30,000 MHz 1,000 GHz 1.000 MHz 880.50725 MHz -53.29 dBm -40.28 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83139 GHz -47.91 dBm -34.91 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83139 GHz -48,91 dBm -35.91 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,41286 GHz -38,56 dBm -25,56 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,41070 GHz -36,20 dBm -23,20 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70068 GHz -47.73 dBm -34.73 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.57992 GHz -48.43 dBm -35.43 db
9.000 GHz 13.000 GHz 1.000 MHz 12.85127 GHz -47.92 dBm -34.92 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.93088 GHz -48,00 dBm -35.00 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.91603 GHz -45.76 dBm -32.76 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.91253 GHz -45.81 dBm -32.81 dg
{ 1 J L] ( )| J L]

Dater 29 NOV 2018 12:24:50

Date: 28 NOV 2019 12:23:55

Middle Channel / QPSK

Middle Channel / 16QAM

n k= Sp: I:Iv?
Ref Level 0.00 dem  Offset 6.20 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 6.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk (33
-10 ddfR—$PLRIOUS LINE_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
N
40 dB -40 dBm »
" s A, -~ i [ e Py e
50 dBm—— * = = - -50 dBm - =
o b d P e e o
60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 89359570 MHz -53.20 dBm -40.20 dB 30,000 MHz 1,000 GHz 1.000 MHz 877.11384 MHz -52.97 dBm -39.97 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.67313 GHz -54.15 dBm -41.15 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -54,14 dBm -41.14 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.41394 GHz -36,28 dBm -23,28 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,41358 GHz -30,24 dBm -26.24 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98992 GHz -48.35 dBm -35.35dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -48.56 dBm -35.56 db
9.000 GHz 13.000 GHz 1.000 MHz 12.85177 GHz -47.91 dBm -34.91 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.84677 GHz -47.92 dBm -34.92 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.92003 GHz -45.78 dBm -32.78 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.91903 GHz -45,73 dBm -32.73 dB
( ) J - ( Il ] i

Date: 29.NOV 2019 122545

Date: 26.NOV.2019 12.28:39

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

Page Number
Report Issued Date
Report Version

: B207 of B365
: Jan. 10, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

] o
E n E
Ref Level 0,00 dBm  Offset 6.20 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 6.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit thnrk PAES Limit PaES
-10 ddfR—FEURIQUS |INE_ARS PARS _1p diBe INE_ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB 1 40 dBm
A A
x S R S b iyl N U I T OO B
-0 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 926.55922 MHz -53.22 dBm -40.22 dB 30,000 MHz 1,000 GHz 1.000 MHz 872.26637 MHz -53.36 dBm -40.36 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.62654 GHz -54.34 dBm -41.34 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.67145 GHz -54.25 dBm -41.25 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.41358 GHz -37.46 dBm -24,46 dB 1,920 GHz 3,000 GHz 1.000 MHz 1.02018 GHz -37.11 dBm -24,11 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98842 GHz -48,36 dBm -35.36 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.97592 GHz -48.41 dBm -35.41 db
9.000 GHz 13.000 GHz 1.000 MHz 11.95238 GHz -48.00 dBm -35.00 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.89839 GHz -47.98 dBm -34.98 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.04244 GHz 45,70 dBrm -32.70 dB 13.000 GHz 19.500 GHz 1.000 MHz 17.05004 GHz 45,31 dm -32.81 dB
{ 1 J L] ( )| J L]

Dater 29 NOV 2018 123420

Date: 28 NOV 2019 12:33:26

LTE Band 25/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

E n - pe -
Ref Level 0.00 dem  Offset 6.20 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 6.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dBm r
A i I -
- P A, pre” -50 dBm sl o Pty
iy v - J M ot hd
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 906.19940 MHz -53.08 dBm -40.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 890.68716 MHz -53.13 dBm -40.13 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -43.22 dBm -30.22 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -43.65 dBm -30.65 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.41322 GHz -34,49 dBm -21,40 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,41106 GHz -37.42 dBm -24.42 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.70118 GHz -48.24 dBm -35.24 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99892 GHz -48.52 dBm -35.52 db
9,000 GHz 13,000 GHz 1.000 MHz 12.84577 GHz -47.88 dBm -34.88 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.91689 GHz -47.89 dBm -34,89 dB
13,000 GHz 18.500 GHz 1.000 MHz 15.89303 GHz -45.68 dBm -32.68 dB 13.000 GHz 18,500 GHz 1.000 MHz 15.89753 GHz -45.,34 dBm -32.84 db
L )| J ( )l ] 1 wa

Date: 29.NOV. 2019 12.41.21

Date: 26.NOV.2019 12.40.:26

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

Page Number

: B208 of B365

Report Issued Date : Jan. 10, 2020

Report Version . Rev.

01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

n | sp a2
Ref Level 0,00 dBm  Offset 6.20 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 6.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit CLhnrk PAES Limit Cthrnk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS 10 ddRR—REURIOUS JINE ABS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
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-50 dBrm— e, =~ e o -50 dBm t > v s
-0 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 941.58671 MHz -53.26 dBm -40,26 dB 30,000 MHz 1,000 GHz 1.000 MHz 874.20540 MHz -53,32 dem -40,32 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.65892 GHz -54.00 dBm -41.00 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.79739 GHz -54,17 dBm -41.17 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.41142 GHz -38,47 dBm -25,47 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,41322 GHz -35,49 dBm -22.49 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.75118 GHz -48.31 dBm -35.31dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -48.44 dBm -35.44 db
9.000 GHz 13.000 GHz 1.000 MHz 12.82227 GHz -47.82 dBm -34.82 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.85427 GHz -47.96 dBm -34.96 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.04194 GHz -45.90 dBm -32,90 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.03644 GHz -45.63 dBm -32.63 d&
{ 1 J L] ( )| J L]

Dater 29 NOV 2018 124215

Date: 28 NOV 2019 12:43:10

Highest Channel / QPSK

Highest Channel / 16QAM

n k= Sp: I:Iv?
Ref Level 0.00 dem  Offset 6.20 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 6.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk (33
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-70 dBm
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 89601948 MHz -53.12 dBm -40,12 dB 30,000 MHz 1,000 GHz 1.000 MHz 896.01948 MHz -53,22 dem -40,22 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.69412 GHz -54.24 dBm -41.24 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.63703 GHz -54,16 dBm -41.16 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.41358 GHz -38,87 dBm -25,87 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,41322 GHz -35,15 dBm -22,15 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85292 GHz -48.51 dBm -35.51dB 3.000 GHz 9.000 GHz 1.000 MHz 6.89893 GHz -48.46 dBm -35.46 db
9.000 GHz 13.000 GHz 1.000 MHz 12.82277 GHz -47.79 dBm -34.79 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.94138 GHz -47.99 dBm -34.99 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.04144 GHz -45.73 dBm -32,72 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.89803 GHz -45 .46 dBm -32.46 dB
( ) J - ( Il ] i
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